Journal of Water

-
(e

Correlation Between Biochemical Oxygen Demand And
Chemical Oxygen Demand, At High Salinity Bioreactor-
Based, Wastewater Treatment Plant In Al-Hasa Saudi
Arabia.

Majeb Alotaibi" ", Faris Munshi', Ashraf Refaat', Mohamed El Said®, Mohd
Nasir’
'Department of civil and Environmental Engineering King Saud University, Saudi
Arabia.

?Assistant lecturer, Housing and Building National Research Center Kairo Egypt.

*Department of Chemistry ( Industrial Chemistry division ) Aligarh Muslim University,

India

Research Article

Open Access &

Peer-Reviewed Article
Doi:10.14302/issn.2769-2264.jw-23-4694
Corresponding author:

Majeb Alotaibi, Department of civil and
Environmental Engineering King Saud
University, Saudi Arabia.

Keywords:

Membrane bioreactor, Industrial
effluents, Biodegradability index.

Received: July 28, 2023
Accepted: August 18, 2023
Published: October 25, 2023

Citation:

Majeb Alotaibi , Faris Munshi , Ashraf
Refaat , Mohamed El Said , Mohd Nasir
(2023).Correlation Between Biochemical
Oxygen Demand And Chemical Oxygen
Demand, At High Salinity Bioreactor-
Based, Wastewater Treatment Plant In Al
-Hasa Saudi Arabia. Journal of Water.
1(2):35-47. https://doi.org/10.14302/
issn.2769-2264.jw-23-4694

Abstract

This study aims to determine an empirical relationship between the biological and
chemical oxygen demands of industrial effluent running through the membrane bio
reactor-based Al-Hasa common industrial wastewater treatment Plant. The
relationship between these two parameters was investigated over one month
(NOV- 2021 to OCT-2022). The values of R? show that its impossible to predict
the result of BODS5 based on COD, however the result of r in AUG month shows a
strong relation between them. The average biodegradability index over the one
year is less than 0.6, showing that effluent is highly polluted, and biodegradation
will not proceed. The plant’s performance in terms of BOD5 and COD removal
was very poor over the whole year, however, the months AUG ,SEP and OCT
months shows a satisfactory performance, this is because a large amount of
Industrial wastewater entering the plant contains both organic and inorganic

components.
Introduction

The untreated discharge of effluents from industrial, agricultural, and home
activities poses a severe hazard to surface water bodies in  developing nations [1].
Wastewater from industries must be strictly cleaned and discharged to the standard
necessary to enhance the ecological and economic benefits to achieve zero
pollution in industrial production and establish a green ecological industry, hence
it is important to identify and eliminate any risks associated with wastewater before

discharging it into water bodies [2],[3].

In underdeveloped nations, more study has been conducted in recent years on
wastewater treatment utilizing straightforward, affordable, and user-friendly
methods, such as activated sludge, aerated lagoons, stabilization ponds, natural and

artificial wetlands, trickling filters, and rotating biological contactors (RBCs)

©2023 Majeb Alotaibi, et al. This is an open access article distributed under the terms of the Crea-
tive Commons Attribution License, which permits unrestricted use, distribution, and build upon Vol 1 Issue2 Pg.no. 35

your work non-commercially.


http://www.openaccesspub.org/
https://doi.org/10.14302/issn.2769-2264.jw-23-4694

/j N\
Journal of Water (jpenw ;

[4].The earliest wastewater treatment procedures were developed in response to the undesirable impacts
of wastewater discharge on the environment and public health [5]. Sewage treatment plant(STP) plays a
vital role in the process of removing the contaminants from wastewater to produce liquid and solid
(sludge) suitable for discharge to the environment or for reuse, many countries in the world contain 1
imited freshwater re-sources, and hence, after proper treatment of wastewater can be reused for

agricultural purposes [6].

The important parameters analyzed to indicate the wastewater’s pollution degree are Biochemical
oxygen demand(BODS) and Chemical Oxygen demand(COD) [7]. These two criteria have benefits and
drawbacks and the choice is usually based on several considerations, including the results' reproducibil-
ity, necessity, and the location of the test [2]. COD values are generally bigger than BODS levels, and
the ratio between these two parameters varies depending on the different properties of wastewater, this
ratio is frequently employed as a biodegradation capacity indicator and it is known as the
biodegradability Index (BI), which is considered as the cut-off point between biodegradable and
non-biodegradable wastewater [8]. The COD test may be used to forecast BODS, once a BI for the plant
wastewater stream has been determined, the BOD5 to COD ratio is normally 0.5:1 for household
wastewater that has not been stabilized, and it may be as low as 0.1:1 for secondary effluent, for
various forms of wastewater the BODS5/COD has no defined value [2]. The levels of BODS and COD
in wastewater might offer potential pollution to aquatic bodies in which they are discharged, the
wastewater may be treated biologically with ease if the ratio is larger than or equal to 0.5, and the
wastewater may include some hazardous components or adapted microorganisms may be needed for a

breakdown if the ratio is less than 0.3 [8]. (Table 1 shows the BI values of different wastewater)

Membrane-based Al -Hasa wastewater treatment plant (WWTP) has been established to treat different
wastewater discharges coming from different industries such as soap and detergent production, food and
beverage production, textiles, apparel production, building materials production, timber, metals
production, chemicals, and plastics production. Therefore, in the current study, the main aim is to
determine and establish an empirical relationship between BODS5 and COD by evaluating the
correlation coefficient (r) and coefficient of determination (R?) as well as to calculate the monthly

variation of BI, and the performance of the WWTP .
Materials and Methods

WWTP is in Al-Hasa Industrial 1st City on the Dammam expressway north of Al-Hasa province. (Fig 1

represents the flow diagram of the plant). This city serves different types of industrial factories

Return sludge
Influent
Wastewa Aerat
teati eration Product tank
Equalisation tank tank i
Bar Screen
-
Sludge holding
Sludge )
Figure 1.Working of Al-hasa wastewater treatment plant
©2023 Majeb Alotaibi, et al. This is an open access article distributed under the terms of the Crea-
tive Commons Attribution License, which permits unrestricted use, distribution, and build upon Vol 1 Issue 2 Pg. no. 36

your work non-commercially.


http://www.openaccesspub.org/

Journal of Water

-
(jpen

Table 1.BI of different wastewater.
BI Type of wastewater Remark References
<0.50 Dairy wastewater Poor biodegradability [9]
0.48 Municipal wastewater Poor biodegradability [10]
0.69 Municipal wastewater Fair biodegradability [11]
>0.60 Industrial wastewater Fair biodegradability [12]
0.23 Industrial wastewater Non-Biodegradability [13]

including paper, chemical, food, and plastic businesses as well as minor quantities coming from the
city’s residential area. WWTP plant with 1500 m3/day was installed wusing combined
technology-activated sludge with membrane bioreactor (MBR). The influent wastewater passes through a
manually cleaned bar screen which removes coarse particle matter, and before being sent to the
equalization tank a hand rake is used to physically clean the screen and neutralize the tank effluent
before it flows to the next treatment stage, an automatic online pH adjustment device is installed at the
equalization tank's output (Dissolve air floatation unit). The output from the dissolved air floatation is fed
through a fine screen to filter out the small particles, the output from the fine screen enters a
distribution box with two similar outlet streams that feed two identical bioreactor tanks, together with
recycled-material from the MBR tanks, an MBR tank is followed by an active sludge aeration tank, in
each of the two treatment lines that come after. The treated water tank receives a pumping of the
permeation from the MBR tank, and sludge recycling pumps gather the sludge from the MBR tank and

separate it into recycled activated sludge and waste-activated sludge.
Aim of Study

This study aims to determine and evaluate the correlation between BODS and COD by calculating the R2
and r, mean (x), and standard deviation (SD) and to calculate the BI of each month as well as to evaluate
the performance of the plant in terms of BOD5 and COD removal. Microsoft Excel spreadsheets were

used for all data statistical analysis. The 95% confidence intervals we
Data Analysis
For four months, including the summer (NOV- 2021 to DEC- 2021) and winter (JAN -2022 to FEB -

2022) seasons, composite samples were taken from the effluent tank of the Al-Hasa wastewater
treatment plant. Before collecting the wastewater sample, the water bottle was washed with KMnO4. The
estimation of several physicochemical characteristics required the immediate transfer of the wastewater

samples to the laboratory.
Sampling methods

The data of this study has been analyzed from the Al- Hasa common industrial wastewater treatment
plant for one year NOV-2021 to OCT- 2022, following the standard methods (APHA) [14].

Statistical Analysis

Standard techniques and statistical measures like mean, SD, R?, and r were used to determine the COD
and BODS relation in the samples. Microsoft Excel spreadsheets and origin lab were used for all

statistical data analysis. The 95% confidence intervals were used.

Coefficient of Determination(R’)

The coefficient of determination is a word used in regression analysis and analysis of variance (often
©2023 Majeb Alotaibi, et al. This is an open access article distributed under the terms of the Crea-

tive Commons Attribution License, which permits unrestricted use, distribution, and build upon Vol 1 Issue2 Pg.no. 37

your work non-commercially.


http://www.openaccesspub.org/

D
Journal of Water (j )pen8ccessPub

[Fluctuating wastewater inflow Constant water flow
=1
=
© -
g -
— s o
|
Flow rate Flow rate
Equalization tank
Figure 2. Working of Equalization unit
Influent Effluent T Influent
o b © Op © A [ Yo o %Pl : y : MF/UF
o (o) (e} o = g : : membrane
MF/UF & 8 o
membrane K /] > Effluent
o o O
O oo O O
° o o o
o o
Slidestream LﬁrgR

Concentrate
(return sludge)

Figure 3. Working of a Membrane bio reactor.

abbreviated R?*)[15]. In traditional regression analysis the usage of R2?, also known as the
multiple correlation coefficient, is well-established and its usefulness as a gauge of the
effectiveness of predicting the dependent variable from the independent variables is derived from its

definition as the proportion of variance "explained" by the regression model [16].

R? is a coefficient of determination that assesses the goodness of fit by calculating the proportion of
explained variance from the regression equation vs the variance indicated by simply taking the

mean value y that is mentioned by x "[17].
Correlation Coefficients(r)

Correlation coefficients describe the strength and direction of an association between variables[18]. The
relationship between the two variables is referred to as the correlation and is measured with a value that
ranges from -1 to +1. Zero denotes a lack of connection, +1 denotes a full or ideal correlation, and -1

denotes a weak correlation. The correlation’s strength rises from 0 to +1 and 0 to -1[19]
Description of each treatment unit-
Equalization tank-

In WWTP, equalizations tanks are generally built, because their primary purpose is to serve as a
barrier, to gather the incoming raw wastewater, which is delivered at wildly varying rates, and transport

it to the other parts of the effluent treatment plant at a constant flow rate (Figure 2. represents the

©2023 Majeb Alotaibi, et al. This is an open access article distributed under the terms of the Crea-